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FEdh AR

Sample Name

CIFGER Sk 7L A RN
4 FEa Y
Sample Model

AEC711254
Rechargeable Li-ion

polymer battery

It S =
Testing laboratory

AR BRI AR A R A 7]
Guangdong ESTL Technology Co., Ltd.

SIS = bk
Laboratory address

J7ZRAA R 5E T A L el X0 595 1R 1 516101, 201-208 = 4550201 =
115 1¥258101=.

Room 101, 201-208, Unit 1, & Room 201, Unit 4, Building 1, No.9/Room 101,
Unit 2, Building 1, No.11, Zongbu 2nd Road, Songshanhu Park, Dongguan,
Guangdong, China

T
Applicant

JREDC TR AR

Apower Electronics Co.,Ltd.

ZEFE B b Applicant
Address

rhE TR AT T AR DX A B K TE 8 S
No.8, Jinghu Road of Xinya Street,Huadu District, Guangzhou City, Guangdong
Province, P.R.China

CVEIIE 7RG T A PR A ]
Manufacturer Apower Electronics Co.,Ltd.
. THRATTIN AR ER DO B K IE 8 S
P EPIF.%féFJIFﬁw%B. SRETEERTIDN 5 |
Manufacturer Address No.8_, Jinghu Roaq of Xinya Street,Huadu District, Guangzhou City, Guangdong
Province, P.R.China
FE AR 7 B JTAREDGH T AR A
Factory of Cell Apower Electronics Co.,Ltd.

kR Standard

oA CRIGAIFR T S-EBIT B 1E15538.37Y

UNITED NATIONS the "Manual of Test and Criteria"
(ST/SG/AC.10/11/Rev.7+A1:2021) Section 38.3.

HeHE H

Date of sample receipt

2024-07-12

W H B
Tested date

2024-07-12 to 2024-07-29

¥ 56 45 18 Test conclusion:

HH 2R EDG R 7 PR RE R AT 78 F SR SR A, IREEERE [ RIS AFRAE T Z5-BEIT iz
1E1E838. 3 AT, I ETUH , 4 RAT & PR AEAH R K
The Rechargeable Li-ion polymer battery submitted by Apower Electronics Co.,Ltd. are tested according to

UNITED NATIONS the "Manual of Test and Criteria"(ST/SG/AC.10/11/Rev.7+A1:2021) Section 38.3. The
test items are full items. The test results comply with the relevant requirements of the standard.

1 Tested by

NS

# 1% Reviewed by fitvE Approved by

-

ES K~
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¥ 512 B Sample Information

- 3 Bl
L 3.85V i 520mAh
Nominal Voltage Capacity
LS s b
e 2.002Wh it N
Watt-hour Trade mark
1| H IR R4S B
N 78 HL R 1) F, 4.4V | TR 2% I L 3.0V
Limited Charge Voltage Discharge Cut-Off Voltage
. B KRS 70 HL L
75 L HLT TR
260mA Max. Continuous 520mA
Charge Current
Charge Current
. , =N GV
L R TR
: 104mA Max. Continuous 520mA
Discharge Current .
Discharge Current
N7y N S
AR 13mA EMJ_R* , 7.55mm*12mm*57mm
End Charge Current Battery dimensions
P ‘4;‘:,'4;’5
bt 711254 REER 520mAh
Cell Model Cell Rated Capacity
AT
HETA 1S1P
Compound mode

Description of the sampling procedure: /

R RE PP R /

Description of the deviation from the standard, if any: /

TR R A bR AT 1 i B /

Remarks/#13: :
1. A 2 A PSR E N

Throughout this report a comma is used as the decimal separator.
2. ¥]J%*él:'ju_ui%i_\‘uz‘\‘%§g¥uin’ “P"%i—\‘“ﬁi‘i”y “F!y%i_\‘uz‘\‘@ﬁu’ “N/A”i‘%ﬁ“xﬁﬂq”o
As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”

means “not applicable”.

Z¥95: 03-S017-1C
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / 7= B
[EED

T.2: Thermal test / IG5 R
T.3: Vibration / #£5h
T.4: Shock / Mk

T.5: External short circuit / 4
e %

T.6: Crush / [ or impaect i
+

T.7 Overcharge / id 78

T.8: Forced discharge / &l
JCH

B1-B10

C1-C10

B11-B18
C11-C30

The sample’s status is good.

FESCIRIL R4 o

Single cell batteries of B1~B5 B11~B14 are full charged after
one cycle;

B FL B 1~B5 B11~B14 9 1/ IE PR IR 255

Single cell batteries of B6~B10 B15~B18 are full charged after
twenty-five cycles;

B HLJiB6~B10 B15~B18 25 K E i HUIR 255
Rechargeable cells of C1~C5 are 50% charged after one
cycle;

AT 78 LS C1~CE N 1R TEH J550% 78 IR :

Rechargeable cells of C6~C10 are 50% charged after twenty-
five cycles;

A 78 HLHLE CB~C 10425 IR 1 J5 50% 78 RS 5
Rechargeable cells of C11~C20 are full discharged after one
cycle;

A 78 L HE S C11~C20 9 1R JE A 78 R TEORAR A

Rechargeable cells of C21~C30 are full discharged after
twenty-five cycles;

AJ 78 B B C21~C30 25 R A 56 4 T HIAR A«

Testing location:

iR/ bR

I AR REAS I AR BR 2 7]

Guangdong ESTL Technology Co., Ltd.
7 2R A8 ZRSE TS L [ [X S0 — %9 5 1k 1
H.76101. 201-208 = . 475201 = F111
T2 I5101 %

Room 101, 201-208, Unit 1, & Room 201,
Unit 4, Building 1, No.9/Room 101, Unit 2,
Building 1, No.11, Zongbu 2nd Road,

Songshanhu Park, Dongguan,
Guangdong, China

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

T — PRI (1 F 38 AT TA BT8R o L A A% I 7EAH [R] ) — L it AT IR TAZRT.5. e
T.OAIT.8RLAE IR F3 Ak g i iy Hith o RIS T.7 0] LAGE FH S AU AE IR IG T.A B T.5 7 A 5 i AR 408 Rt 47,
DU R AT DG i e L

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1%x100

N EAERK, ATHUT AR FERK(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A s M RIG T AT, M2 1365 R SR B 1 R AN R AR I OB, A TE BB R

Mass M of cell or battery Mass loss limit

P B RV ) 5T B JRESRIRME
M<1g 0.5%
1gs<M<75¢g 0.2%
M>75g 0.1%

3. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than

90% of its voltage immediately prior to this procedure.

FEMATAETAS, BBAE LB Ll TR LMK, I BN ik e K 5
(I 2% B AN/ T HAE AT I — 50 T H R 17 90%

Z¥E%5: 03-S017-1C Global Testing , Great Quality.
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Photos of Samples and Labels/# # B 5 & iriR

on Polymer Battery (11CP8/12/54)
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Photos of Samples and Labels/# 5 18 B ZFriR

T TR

ww g} 0Z 02‘, OV 05 09 0;. 08 Db

|
|

Q.
(e
Q-
Tp)
O
v
L}
™
&2
N

Esl,!hi

’

',1_,:,1;57':.', TR :
il 1
ey OL OZ 0¢ 0OV 0§ UQ 0«. 08 ¢

Z¥E%5: 03-S017-1C Global Testing , Great Quality.



#®
\‘
p=i
o
=
p=i

SR/ IRcE

S03A24070776U00601

38.3.4

Procedure / Jllif %

H5E
Verdict

38.3.4.1

Test 1: Altitude simulation / MliX1: FEE

P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient
temperature (20+5C).

AL H O AT AR R S2045°C, KRR JTINAS KT
11.6kpa HIFREE I A2 A F6 AN/,

P

Requirement / K «

1. Cells and batteries Mass loss limit: <0.2%.

R T4 %:<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it R J T i P s N ANIG T3 38 T T 6 RS 1 90 %, 1 22
SRANE T 58 4T85 L RS AT L

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEG N TCIRR ToHF . TofifA. TR LA T E KR
IR

No leakage, no venting,
no disassembly, no
rupture and no fire.
TR TTHA o
IR E IV e =P
MR

The data see table 1.

IR K LR

38.3.4.2

Test 2: Thermal test / JlliR 2: B F iR

Test cells and batteries are to be stored for

TS FLES AT VAR SR A T T

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— IR EIE IR NT242°C (6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

P e 4tk g K [ B B ) 9 30mins
3. This procedure is to be repeated 10 times.
HE10 KGR,

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£5C).

TS ARG, P ke RS AT HBAE 2025°C ISR T 14
H24 /i,

Requirements / hrifE K

1. Cells and batteries Mass loss limit: <0.2%.

B b BB A1 5<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS 5 T B U He S ANIC T 1206 1 T % S 7190 %, b 2
SRANE ] T 58 T80 58 L RS AT Lt

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEGNTCIRIR ToHF . TofifA . TR I E KR
IR A

No leakage, no venting,
no disassembly, no
rupture and no fire.

TRl TTHER. TG
i TEREER LA R TG K
ME .

The data see table 1.
I WA

38.3.4.3

Test 3: Vibration / MR 3: 55

1. Cells and batteries are firmly secured to the platform of

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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the vibration machine.
HLS R R [ M 22 35 e R s & (I E D b

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRENLAETZ R, LL7THZ 8% 200Hz, SR 542/ A
FN7Hz —AMEH, —MEFRFFEE15 73 8h 0 BRT R
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XFEAAIN T RZETT IR DR FE 1gn 1 ds R s 2 B 24
N8 2%, RIEIHRIERFFAED.8 =K (EWF%1.6 =
KD IFEG N BB N # ik B8gn (FiEE 25450 i
250 B ORIN g EE R RRAE8gn B 1Y N £200
7%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of

the cell. One of the directions of vibration must be
perpendicular to the terminal face.

LIRS ) e o — AN 5 ) e 20 3 ELRE A AR P, X RRAS LS
MEATARTE BT BRI 2 I, REATT1R3 AN/,
F£9 /NH S

Requirements / hrifE K

1. Cells and batteries Mass loss limit: <0.2%.

B T B 15155 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS 5 T 6 B Hs L ANIC T 12056 Hi T L FRI90 %, 22
SRANE T 58 8058 L RS AT Lt

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEG N TCIRR ToHF . TofifA. TR LA TE KR
IR

No leakage, no venting, P
no disassembly, no
rupture and no fire.
T TR o
N RIEIIY D8
WA

The data see table 1.

FIAREE LR

38.3.4.4

Test 4: Shock / MRk 4: M

Test cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

I8 RGOSR R s e e U ] 5 R B R R s b, T
PASZHEREA I F i B T T o A R L il Y U
D150 gy kRS 1R]6 msf) 2 EsZ AT i . Bl
K HEES B FH AR TR 250 gny ikt 1E) 11 mis 2 1E 5%
BEAT PR

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BEA LU N FH 24 1 G2 ool (10 DAL 3 58 /N Bk F it
. /N FLTB N 6 mis ke s 1) DA K OK L i 2 Y 11
SRR R 1) o AR T T 1 2 2R T 54538 1 e /N EAEL N
.

Pulse
duration

Minimum peak

Battery acceleration

150 gn or result of
formula

Small Acceleration (gn) Sms
batteries ( 100850 j

mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)
Large
batteries = [ 50000 j

mass *

11ms

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

1 B RS B R N A = LT Y I 1) 5 R =
1) F % AR RZ 3T, 318K

Requirements / hrifE K :

1. Cells and batteries Mass loss limit: <0.2%.

B b BB A1 5<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS 5 T B U He S ANIC T 12056 1 T B U 7190 %, 2
SRANE T 58 8058 L RS AT Lt

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEG N TCIRR ToHF . TofifA. TGHER LA B KR
IR

No leakage, no venting,
no disassembly, no
rupture and no fire.
T TR o
RTS8
WR.

The data see table 1.

IR K LR

38.3.4.5

Test 5: External Short Circuit / M5 #ME5E R

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

TREFRIG IR IR R e /E57+4°C, A HEN B LA S A
KR FEILE|5724°C .

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

F A i IE SO /N T°0.1Q R FBE [9 B R AT RS, AR A )
AR EVR I B)57+4°C 2 J5 (RAFRLER RS 1 /N BL L

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

X L B LA AUiE— 2D W6 AN/INN A BE T 4R .

Requirements / hrifE K

During the test and within six hours after test, the cells or
batteries.

FEM AR P LR 2 J56 AN/, S Bl R R
1. External temperature not exceed 170°C.
HhRREAEIE170C .

2. No disassembly, no rupture and no fire.

FESRNARIR . TERRMEE KR KL

External temperature
not exceed 170°C

SRR EEANEIE170°C
No disassembly, no
rupture and no fire.
TofftA s TCHER T E
KRR

The data see table 1.

IR EE LR

38.3.4.6

Test 6: Impact / Crush / JUi&6: & [ HiE

Impact (applicable to cylindrical cells not less than 18mm
in diameter).

i GEHTEAANT18 ZARMREFIE L) .

N/A

1. This test sample cell or component cell is to be placed
on a flat smooth surface.

AR BT it B0 AR BT AT — AN PG T 1P 1
E.

2. A 15.8mmz0.1mm diameter bar is to be placed across
the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.

¥ — B AZN15.8mm+0. 1 mm ¥ HE i i Fajth o E S
B — 9. 1kg0. 1kg I 1A N6 122.5cm 1 1mi BEV& [ A
il o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.
Bz i) aee, VR 5 P I R AT T SRS E IR
PO EAA15.8mm+0. 1 mmE th R P EE . F—
MR R G52 — Ik dE S

N/A

Requirements / hrifE K :

1. Test cells or component cells external temperature not
exceed 170°C.

FEL A B T RS B o v 2 TR P AN 170°C
2. No disassembly and no fire within six hours of this test.

IR AT HE6 NI 2 A, NEMRAM TS KR KL

N/A

Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18mm in diameter).

P GER TR, 835, M m/dimsasmEs/hT18
AR .

1. A cell or component cell is to be crushed between two

The applied force

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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SR/ IRcE

flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three
options below is reached.

W B BT USRI AT 2 (A5 I, 58 0 B2 3B T
R, AR — el f BRI K2 81,5 K/ . Ik
FRetittr, ERIHIPLF =g —:

(a) The applied force reaches 13 kN + 0.78 kN.
) 7115 813 T-4-20.78 T4+

(b) The voltage of the cell drops by at least 100 mV.
PRS0 | R P 22212100 224K

(c) The cell is deformed by 50% or more of its original
thickness.

LS AR T R 46 )R B2 950% DL L

2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

BT BIAR A v S B M B — TRt I o AL 911/668 T T Rt
J I\ HGAP$H R T s o [ T F RS R N 5 0 ) 7 1)

reaches 13 kN £ 0.78
kN.

IR J1IA B3 T4
+0.78 T2,

Requirements / k2K :
1. Cells external temperature not exceed 170°C.
P L ) o v A T ik P B AN BRI 170°C

2. No disassembly no rupture and no fire within six hours
of this test

BIREEAE6 NI A, FE MR S RS LTS AR A
TMERMTHE KGR E

External temperature
not exceed 170°C

HPRIREAEIL170°C
No disassembly, no
rupture and no fire.
ToffR . TR T
KNG KA

The data see table 2.
1IN s WAL 2.

38.3.4.7

Test 7: Overcharge / M3 7: T e H

1. The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

A2 il | HEFE R B KRR 78 LR A il 78 FEL

2. The minimum voltage of the test shall be as follows:
RSNz w5 2NN ESSF

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of the

test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

USRS (7 B LS AN 18V, AN Y B/ 78
RS A | bR A fe K7 FL RS T £ B 2 22V 2 T
BUNE

b) When the manufacturer's recommended charge

voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

SR FAEFF 70 R R 18V, A 1) f /)N 78 L H
JERE | 5 bR € B K78 H LR 1.2 £ e

3. Tests are to be conducted at ambient temperature
2045°C, The duration of the test shall be 24 hours.

The voltage of the test
is 8.8V, and the current
is 1.04A. / M HLE N

8.8V, Hijii N 1.04A.

Z¥95: 03-S017-1C
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20+5°CHMREEIRE N, I FEg:24 /.

Requirements / hrifE K
No disassembly and no fire within seven days of this test.

IR AR RIS P AR 57 KA, NTC AR AN To A KN
RRAE

No disassembly and no
fire

TfRARRTEE KIS K
A

The data see table 2.
1 e L ER 2.

38.3.4.8

Test 8: Forced discharge / M3 8: 58 &5 &

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

205 CIMABIRE TR, KA e 12V B R
AR T ER O, B H YR PR LA RN BT AG R N
38 T 45 S ORI LA

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

F6 5 RO LI I B IR I B RSB R 53 K/ N B
MIBORIRAT, AU SR EEOR R ] G ON#iE
HEERUMIG R (ZED

Requirements / hrifE K :
No disassembly and no fire within seven days of this test.

I AR IR P ARG 57 RN, NG AR TCE K
RR%E

No disassembly and no
fire.

TR FTCE KIS .
The data see table 2.
[ A s 222,

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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Table 1: T1-T5/ &1, ik 1-iA%KS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / Eétﬁl test/ ASIAT | test/ AT simulation MR 2: 8 520 TRk 3: FEh Mt 4: Short Circuit
i 5 JiiE(g) HLE(V) TR 1. 7 A MR 5: S
Mass Change Mass Change Mass Change Mass Change ratio Temp. (C)
; ; 0 i 0
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) HLI LE(%) R (C)
R | IEL(%) | BRERUR | IEL(%) | EBUR | REIRE(%) | BEESIR(%)
(%) (%) (%)
B1 8.055 4.383 0.000 99.98 0.050 98.93 0.000 100.00 0.000 100.00 57.8
B2 8.129 4.385 0.012 99.95 0.037 98.93 0.000 100.00 0.012 100.00 57.9
B3 8.138 4.384 0.000 99.98 0.037 98.86 0.012 100.00 0.000 100.00 57.8
B4 8.132 4.383 0.000 99.98 0.049 98.90 0.000 99.98 0.000 100.00 57.7
B5 8.202 4.384 0.012 99.98 0.061 98.90 0.000 100.00 0.000 99.98 56.8
B6 8.105 4.383 0.000 99.95 0.037 98.90 0.012 100.00 0.000 100.00 57.0
B7 8.126 4.383 0.000 99.98 0.037 98.86 0.000 99.98 0.000 100.00 57.2
B8 8.163 4.385 0.012 99.95 0.049 98.93 0.000 100.00 0.000 100.00 57.4
B9 8.121 4.383 0.000 99.98 0.037 98.90 0.012 99.98 0.000 100.00 58.4
B10 8.095 4.383 0.012 99.98 0.049 98.93 0.000 100.00 0.000 100.00 57.0
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Table 2: T6-T8/%&2. R4 6-A%:8

Test 6:-4mpaet/ Crush Test 7: Overcharge Test 8: Forced discharge
1 ik6: /4t [ RT3 7 18 S s e
Sample | OCVprior | Temp.(C)/| Sample No./ | OCV priorto |Sample No./ £ | OCV prior to test
No. / Peh | totest/ il | jpF ('C) PERLGRS | test/ BT e RS /R HT HLE(V)
g | TR JE(V)
V)
C1 3.823 23.5 B11 4.384 C11 3.355
C2 3.825 23.1 B12 4.385 C12 3.351
C3 3.821 23.9 B13 4.382 C13 3.353
C4 3.826 229 B14 4.383 C14 3.356
C5 3.819 22.6 B15 4.383 C15 3.359
C6 3.825 23.3 B16 4.385 C16 3.358
C7 3.829 234 B17 4.382 c17 3.355
C8 3.824 225 B18 4.384 Cc18 3.351
C9 3.827 227 - - C19 3.352
C10 3.822 229 - - C20 3.354
-- -- - - - C21 3.357
-- -- - - - C22 3.356
- - - - - C23 3.355
-- -- - - - C24 3.352
- - - - - C25 3.351
- - - - - C26 3.355
-- -- - - - c27 3.359
- - - - - C28 3.356
- - - - - C29 3.353
- - - - - C30 3.351
e A BT

--- End of Report ---
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Declaration

1. AR TEHE N RN A N5 44 TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. MR IR A A G BT RIS 2 FRR - TR AR AR B PR Y

Objections to the test report must be submitted to ESTL within 15 days.
3. R = Bl AR, Ao E s AR .

Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.

4. % b ZIN S ERBEAE i S BERE,  JEORAIE H R 44 FIRE i LA GS S B ARTRD, 75 AR A A AN AR R
AR KA

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. At URHE R b 7 5T
The test report is valid for the tested samples only.
6. AT AR L I e I BT 1 A2 A IS AN 2 e A ) B S 50 A X ARG P AT P A 0 25 Y

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
7. AR E R ETIC R
The test report is invalid if altered.
8. Ak AN T ARG B MR 8 “AE” L.
This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. A& ARG CMAT FUAE R L, ARAHSIEWIIER, AR m) A ZKE R 51 K B AR AT KU A 5
F.

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.



